THE CORPORATION OF THE CITY OF BARRIE

Wastewater Treatment Facility

249 Bradford Street

2024 Annual Monitoring Report

Environmental Compliance Approval 0284-B2ML52

March 24, 2025

The City of Barrie

Wastewater Operations Branch

P.O. Box 400 Barrie, Ontario L4M 4T5

Telephone 705-739-4220 = Fax 705-739-4251 = www.barrie.ca



City of Barrie
Wastewater Treatment Facility
Annual Report 2024

This page is intentionally left blank.

Page 2|35



City of Barrie
Wastewater Treatment Facility
Annual Report 2024

Table of Contents
VA T T To BT = O USSR 6

(@17 Y QY TN Vo To YU T Y o F- [ oY U RUUPRNS 8

Reporting Section 11(4) (a): Summary/Interpretation of Influent & Imported Sewage Quality and

S [o MV [ To I o Ty o T g Tor- 1 I I =T o T L3PPSRt 9
Reporting Section 11(4) (b): Summary and Interpretation of All Final Effluent Monitoring Data and
Comparison to Design Objectives and LimMits.......cccoociiiiiiiieii i 14
Reporting Section 11(4) (c): Summary of Deviations from Monitoring Schedule ............ccccccvevieennne.n. 20
Reporting Section 11(4) (d): Summary of All Operating Issues and Corrective Actions...........cccceuuve... 22
Reporting Section 11(4) (e): Normal and Emergency Repair Summary on Major Equipment Items...... 23
Reporting Section 11(4) (f): Summary of Effluent QA/QC Program ........ccceevveveevieesiesieeeireesreesreesseenns 24
Reporting Section 11(4) (g): Calibration and Maintenance on Influent, Imported Sewage and Effluent
1Y/ oY 0Ty o o1 aY = =To 18 110 o 0T= o N 26
Reporting Section 11(4) (h): Efforts Made in Meeting Effluent Objectives........ccccocveevcieieicciiee e, 26
Reporting Section 11(4) (i): Biosolids Volumes and Disposal Locations..........ccceeecvveieevcieeecccieeeeeciieeene 27
Reporting Section 11(4) (j): Complaint Summary and Resolution.........c.cceeccveeiiciieic i 28
Reporting Section 11(4) (k): Bypass/Overflow/Abnormal EVENES..........ccovveeveeecieeecieeciee e 28
Reporting Section 11(4) (I): Status of Notices of Modification ..........cccccveereiiiiiiiciiec e 28
Reporting Section 11(4) (m): Summary of Efforts Re: Procedure F-5-1........cccccveeiiieieeiiieeeeciieee e 29
Reporting Section 11(4) (n): Changes or Updates to Schedules for Proposed Works..........cccceeeeeunneenn. 30
Appendix “A”: Biosolids Volumes and Disposal LOCAtioNS.........ccueeeeeciiieiciiiee et 31
Appendix “B”: Overflows/Bypasses/AbNormal EVENES ........ccocovveiieiiieeiiecie ettt ere e 33
List of Tables
Table 1 WwWTF 2024 Monthly Average Influent Concentrations and Total FIOWS ..........ccceecvieeiiciieeiicinennn, 9
Table 2 WwTF 2024 Monthly Average and Monthly Maximum Daily Influent Flows (MLD) ..................... 12
Table 3 Total Monthly Volumes Results of Sampling and Analysis of Imported Sewage..........ccccuveeennneen. 13
Table 4 WwTF 2024 Monthly Effluent Concentrations vs Effluent Limits .......cccoecveviiiiieniinieeccniee e, 15
Table 5 WwWTF Individual Daily Non-Compliances with Effluent Objectives........cccccvvviieiiiiceeiiniieee e, 16
Table 6 WWTF 2024 Monthly Average Daily Effluent Loadings .......cccccvveveeiiiieiciiiee e, 17
Table 7 WwTF 2024 Final Effluent Quality Comparison with Lake Simcoe Phosphorus Reduction Strategy
Total Phosphorus LOading LIMItS ......eccuieieiiiiieeiiiiiee ettt e s ee e s e e s e e e abae e s s snbee e s e nabeeeeenaneeas 18
Table 8 WwTF 2024 Sampling and Analytical Results for Leachate Parameters in Final Effluent.............. 18
Table 9 WWTF Schedule 'D' Sampling SChedUle.........ouvviiiiiiiiec et 21
Table 10 Final Effluent Leachate Related Regulatory Sample Schedule 2025.........ccccoieviivieiiencieeeenen, 22
Table 11 WWTF Work Order and Repair SUMMAIY .........eeiiiiiieeieiiieeecciteeeeciiree e eeveeeeeeareeeeesareeeseenbeeeesennenas 23
Table 12 Calibration Summary of Monitoring EQUIPMENT.......ccocciiiiiiiiie e 26
Table 13 2024 Biosolids Haulage Volume SUMMAry. ...t esree e e e s e e e 28

Page 3|35



City of Barrie
Wastewater Treatment Facility
Annual Report 2024

List of Figures

Figure 1 WwTF Average Monthly Influent Total Phosphorus and Dissolved Reactive Phosphorus

CONCENTIALIONS (ME/L) cvviiriereeeieeeiee ettt et ettt e e et e v e eebeeeteeeteesteeeabeeabeenbeebeestsesaseeaseenseebeesseestsesaneenseens 10
Figure 2 WwWTF Average Monthly Influent Total Kjeldahl Nitrogen (Mg/L) .....ccceveeveeveeiieeiieecieeseecieenes 10
Figure 3 WwTF Average Monthly Influent Five-Day Biochemical Oxygen Demand and.............ccceeeunneeee. 11
Figure 4 WwTF Average Monthly Influent FIOW (MLD) ...ccocuiiiiiiiiee ettt e 11
Figure 5 WwWTF Average Annual Effluent Total Phosphorus Concentration (Mg/L) ....cccoeeveevreevieesieennnenne. 19
Figure 6 WwWTF Average Annual Effluent Ammonia-N Concentration (Mg/L) ....cccovvveeveieieeeiieeecieeecreenee, 19

Page 435



City of Barrie
Wastewater Treatment Facility
Annual Report 2024

This page is intentionally left blank.

Page 5|35



City of Barrie
Wastewater Treatment Facility
Annual Report 2024

Review and Sign-Off

Wastewater Treatment Facility 2024 Annual Report
Approved by:

Signature

S. Diemert, Director of Infrastructure &Wﬁ 8 |

G. Jorden, Manager of Wastewater Operations )
& oroen
Greg Jorden (Mar 24, 2025 14:24 EDT)

G. Harrington, Senior Wastewater Technologist ]
_Guien farrington

Gwen Harrington (Mar 24, 2025 11:01 EDT)

Review and/or Support Provided by:

D. Parent, Supervisor of Wastewater Operations and Maintenance
K. Quigley, Supervisor of Operational Technology

D. Reynolds, Senior Wastewater Optimization Engineer

D. O’Neill, Supervisor of Wastewater Capital Works

A. Baker, Wastewater Treatment Foreperson

M. Marwick, Lab Technician (Wastewater)

J. Burns, IMS Coordinator

Page 635



City of Barrie
Wastewater Treatment Facility
Annual Report 2024

This page is intentionally left blank.

Page 7|35



City of Barrie
Wastewater Treatment Facility
Annual Report 2024

Overview and Summary

The City of Barrie’s Wastewater Treatment Facility (WwTF) is located at 249 Bradford Street and in 2024
operated under Amended Environmental Compliance Approval No. 0284-B2ML52 (“the ECA”) dated
August 24th, 2018, issued by the Ministry of the Environment, Conservation and Parks (MECP).
Compliance will be evaluated against Section 11 reporting requirements of the ECA.

Sewage treatment processes included:

Mechanical bar screens,

Grit removal,

Primary settling,

Selector tank,

High purity oxygen activated sludge treatment (UNOX process),

Dual point chemical addition for removal of phosphorus and suspended solids,
Secondary settling,

Nitrification by Rotating Biological Contactors (RBC),

Sand filtration,

Ultraviolet disinfection,

Treated effluent is discharged to Kempenfelt Bay through a staged diffuser,

Biosolids are separated from the liquid sewage and are processed via dual digestion of
sludge (aerobic & anaerobic), and

¢ Methane gas generated from biosolids processing is ‘scrubbed’ and used for co-generation of
heat and electricity to offset plant energy demands.

The effluent average daily flow of 52.2 Megalitres per day (MLD) of treated sewage represents
approximately 69% of the plant’s rated capacity of 76 MLD. The maximum daily effluent flow was 82.2
MLD on July 11th, due to excessive precipitation and runoff accessing the sanitary collection system.

The WwTF continues to accept volumes of imported sewage. A total of 16,793.95 m? of domestic septage
was received at the WwTF’s Septage Receiving Facility from five (5) haulage companies.

Over the reporting period, the WwTF remained in full compliance with all effluent concentration and
loading limits. The plant met all ECA objectives on a monthly average basis, with some daily exceptions
related to total phosphorous (TP), total suspended solids (TSS), and minimum pH parameters. Effluent
pollutants such as TP, dissolved reactive phosphorus (DRP), carbonaceous biochemical demand
(cBODs), and E. coli were often below analytical detection limits.

The City continues to submit Municipal Utility Monitoring Program (MUMP) reports on-line using the
MECP digital reporting system.

Over the reporting period, the WwTF functioned well, producing high quality treated effluent as indicated
by minimal effluent nutrient levels. The effluent phosphorous monthly average concentrations all met the
monthly average concentration limit of 0.18mg/L, and the effluent annual average phosphorous
concentration of 0.036 mg/L (rounded to 0.04 mg/L) was well below the Lake Simcoe Phosphorus
Reduction Strategy limit of 0.1 mg/L. The final effluent phosphorous annual loading was 765 kg,
representing 27.6% of the annual compliance loading limit of 2,774 kg. The average ammonia-N effluent
concentration based on all samples was 0.23 mg/L and all ammonia-N limits, monthly objectives and
loadings were consistently met.

The WwWTF had one spill event. On November 8, a spill of approximately 3.8 m3 of stabilized biosolids
occurred when a biosolids loading station was activated without a receiving truck being present at the
WwTF. All material involved in the spill was contained within the boundary of the WwTF property line. The
spill was reported to the Ontario Spills Action Centre (SAC) (Event Number 1-D8JHDR) on November 11,
2024. A spill report and a corrective action report were completed that outlined the details of the event,
site remediation completed, and preventative measures taken to avoid a recurrence. Both reports were
submitted to the MECP.

Page 8|35



City of Barrie
Wastewater Treatment Facility
Annual Report 2024

The reporting sections in this report follow the specific reporting requirements of Section 11(4) of the
ECA. Copies of relevant Biosolids Land Application Summary are found in Appendix “A”, and
Overflows/Bypasses and Abnormal Events are in Appendix “B”.

Effluent reporting statistics such as monthly average or yearly average concentrations in this report are
calculated as per Schedule F of the ECA (i.e. arithmetic mean of all single sample results obtained during
a month or calendar year respectively).

Reporting Section 11(4) (a): Summary/Interpretation of Influent &
Imported Sewage Quality and Flows and Historical Trends

WwTF influent sampling was conducted as per the requirements of the ECA and results are presented in
Table 1. The sampling and flow monitoring data was previously sent to MECP in monthly R1 and R2
MUMP reports. Influent concentrations are typical of domestic sewage.

Table 1 WwTF 2024 Monthly Average Influent Concentrations and Total Flows

Total Effluent Lozl _Total Total Dissol\_/ed
Month Flow BODs Suspe_nded K!eldahl Phosphorus Reactive NHs-N
(2024) (m?) (mg/L) Solids Nitrogen (mg/L) Phosphorus  (mg/L)
(mglL) (mglL) (mglL)
January 1,594,847 213 283 44 .98 5.1 1.34 25.87
February 1,480,881 197 326 45.51 5.1 1.44 25.66
March 1,649,011 189 308 45.41 5.0 1.34 25.38
April 1,825,816 198 322 43.89 5.0 1.11 23.42
May 1,739,113 194 318 45.00 5.1 1.05 2411
June 1,608,177 215 334 45.76 5.2 1.06 24.63
July 1,695,255 196 322 45.31 5.0 0.92 25.58
August 1,555,285 236 311 40.98 5.0 1.09 24.37
September 1,461,451 240 312 38.89 49 1.18 23.89
October 1,489,305 209 288 42.79 5.5 1.50 26.26
November 1,432,832 209 277 45.48 5.4 1.52 29.01
December 1,584,672 191 220 44 11 5.4 1.47 27.16
Average 1,593,054 207 302 44.01 5.1 1.25 25.45
Sum 19,116,643

Page 935




City of Barrie
Wastewater Treatment Facility
Annual Report 2024

Five (5) years of historical trending of WwTF influent concentrations and flow data is shown in Figures 1-
4 below:

e TP_Raw e DRP Raw

D N ~— ——

Concentration mg/L

0
o o o — — o~ (o] o [22] on <t <
N N N N N N N N N N N N
c c > = o o) = (S} > +- — oo
© S ) o O (5] = o} © o © S
- = = < (%] w o s (@] S P
Year

Figure 1 WwTF Average Monthly Influent Total Phosphorus and Dissolved Reactive Phosphorus
Concentrations (mg/L)

50

45

40

)

?35

< 30

kel

® 25

E e TKN_Raw

o 20

(8)

5

S 15

10

5

0
o o - — o~ o~ o~ [22] m < <
N N N N N N N N N N N N
c c > = [oX Q0 = o > += b oo
s 32 £ £ & ¢ = & & S 2 2z

Year

Figure 2 WwTF Average Monthly Influent Total Kjeldahl Nitrogen (mg/L